ASSEMBLY INSTRUCTIONS

| I |

NOTE:

1.Please check the product you have received. If you find any
parts missing,please contact the customer service team for help.
They will deal with it in time.

2.Please assemble the product according to the instruction manual.

3.Any screw should not be tightened too hard before each part
placing in the correct place. Please tighten all the screws finally
after confirming all the parts in the right place to guarantee the

stability of the product.

4.Don't open the vacuumed bags if you want to return the product
or have a replacement product.




NO PARTS QTY DESCRIPTION
A N 2PCS Back Cushion
B — 2PCS Seat Cushion
C @ 2PCS Pillow
D 1PC Left Armrest
E @ 1PC Right Armrest
F = 2PCS Seat Frame
G 7 2PCS Back Frame
H ca—e 1PC Connecting Piece
| 2PCS Angle Iron
J =) ) 8PCS Leg
K 4+1PCS Nut
L e 8+1PCS Plastic Washer
M 30+1PCS | Washers M8*20MM
N 6+1PCS Screws M6*20MM
O 8+1PCS Screws M6*40MM
P 12+1PCS Screws M8*55MM
Q 1PC Wrench
R 1PC Open-end Wrench




1. Install one seat frame F to the left armrest D with screws P
and washers M.

CODE | HARDWARE QTY

2. Install another seat fame F to the right armrest E with
screws P and washers M.

CODE | HARDWARE QTY

P D)) M8*55mm 4




3. Connect the seat frame F with screws P, washers M and
nuts K.

CODE HARDWARE QTY

4. Install the back frame G to the seat frame F with screws O
and washers M.

CODE HARDWARE QTY

@) M6*40mm 8




5. Screw in legs J and washers L clockwise until secure.

6. Install the angle iron | with screws N and washers M.

CODE HARDWARE QTY
r 17 ]
| | N M6*20mm 4
G
:'_ H=—4-M M 4
S
| —r——Q
L__ | l__J
|

et 1

|

I I

L L




7. Install the connecting piece H withscrews N and washers
M.

CODE HARDWARE QTY
N M6*20mm 2
M © 2

N j
4 i //%3
T i\ H—— -

Ll S

I

1

8. Put the seat cushion B and back cushion A on the seat
frame F.

%%B

§ B A
J

\ A T

A
Y \=—

J




9. Put the pillows C on the sofa.




